
 

" 

Report 

 
 
 
 
 
 
 
 
 
 
 
 
 
  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Innovative Techniques for 
Effluent Treatment for 
Specific Pollutants 

Report no. 6/25 



 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

  



 report no. 6/25 
 
 

   
  
 
 
 

I 
 

  

 
 
 

Innovative Techniques 
for Effluent 
Treatment for Specific 
Pollutants  
This report was prepared by: 

NewFields Europe 

Under the supervision of: 

E. Vaiopoulou (Concawe Science Executive) 

At the request of: 

Concawe Special Task Force on Effluent Quality and Water Resource Management 
(WQ/STF-34) 

[...]
proposed as tertiary treatments for urban effluents due to their ability to detoxify 
wastewater streams containing persistent contaminants. Treatment by activated 
sludge is more efficient and less expensive for removing high concentrations of 
organic compounds. However, there are some circumstances where these 
techniques offer some advantages such as a small footprint and the ease in which 
they can be integrated with other treatment processes. They can be used to remove 
non-biodegradable substances that persist after biological treatment or used prior 
to biological treatment to partially degrade toxic and persistent substances and 
increase their biodegradability that could otherwise be toxic to activated sludge. 
The removal of contaminants and the inhibition of toxic compounds are some of the 
major advantages of these AOPs. For example, more conventional techniques such 
as filtration, adsorption, and flotation do not destroy the pollutants, but they 
transport them to other mediums (solid residues) which need to be further 
managed.  

Fenton is a mixture of hydrogen peroxide (H2O2) and ferric ions. This mixture has 
great oxidising potency in an acid medium. The standard reaction of the Fenton 
process leads to breaking of H2O2 into a hydroxyl ion and a hydroxyl radical, and the 
oxidation from Fe2+ to Fe3+. The standard pH in Fenton’s reaction observed in 
several reports is 3.  While the Fenton’s reaction has been extensively reviewed and 
showed to give good results in the treatment of waste waters, its effectiveness 
increases when UV radiation is applied to the system (Photo-Fenton). The UV 
irradiation greatly increases the organic contaminants degradation rate of Fenton, 
which is susceptible to UV emissions with wavelengths over 300 nm. Fenton and 
Photo-Fenton techniques have shown promising results in treating COD and BOD 
with up to 92% and 90% reported abatement efficiency, respectively. The 
technology is however shown to be sensitive to the process conditions, particularly 
the pH of the environment, to operate effectively. 

Hydrogen peroxide (H2O2) is a powerful oxidant with a standard reduction potential 
of 1.77 V that is used to reduce concentrations of organic compounds in waste 
waters. However, H2O2 is less effective in treating more persistent substances 
presenting a low reaction rate. The application of H2O2 to degrade organic 
compounds is more efficient when it is performed in combination with other 



 report no. 6/25 
 
 

   
  
 
 
 

  17 

components or sources of energy that are competent at producing hydroxyl radicals 
(•OH), such as UV radiation in wavelengths >300 nm typically achieved using mercury 
vapor lights. The technique is used to degrade organic compounds in waste waters. 
Studies have shown using H2O2 in combination with UV showed a reduction of phenol 
of 99% with an influent of 100 mg/l and a reduction of COD of 36% and 40% with 
influents of 350 mg/l and 9000 mg/l respectively When a catalyst TiO2 was used in 
combination with UV, COD saw a reduction of 93% on an influent of 970 mg/l.  

Wet oxidation is another oxidation technique based on the Fenton reaction where 
organic matter is oxidised by hydroxyl radicals formed from the reaction of 
hydrogen peroxide with a ferrous ion (i.e. Fe2+) catalyst. The reaction is also 
carried out in an acidic medium but under mild conditions of temperature (100–
150°C) and pressure (2–4 bar). The use of a strong oxidant (radical) at higher 
temperatures and pressures than in the conventional Fenton reaction significantly 
improves the grade of mineralisation of most organic compounds with short 
residence times and more efficient usage of hydrogen peroxide. 

A typical wet oxidation with hydrogen peroxide plant consists of an acidification 
tank, heat exchangers, one or more stirred reactors, pH increase to allow 
subsequent catalyst precipitation, a decanter for solid separation and flocculation 
and centrifuges of filter presses for sludge dewatering.  

The main use of wet oxidation is the reduction of COD and TOC and the increase in 
the biodegradability of a waste water stream. It is primarily applied to the 
pesticides and pharmaceutical sectors and specialist chemicals production. An 
example of a chemical plant using the wet oxidation with hydrogen peroxide 
technique is Repsol Química in Tarragona, Spain. 

The use of ozone (O3) has been extensively applied to eliminate undesirable organic 
pollutants in both purification of drinking water and wastewater treatment. Ozone 
is a selective oxidant that reacts with electron-rich organic compounds. Hydroxyl 
radicals (•OH) produced from the consumption of ozone is a nonselective oxidant, 
which quickly reacts with several organic compounds. The ozone oxidation rate in 
water is improved at a greater pH. The ozone oxidation potential can be improved 
by adding hydrogen peroxide (H2O2). In fact, ozonation using H2O2/O3 systems was 
found to be the best AOP method for the disinfection of water. Similarly, the 
combination of ozone with a catalyst was found to be more efficient for COD and 
TOC reduction, than ozone oxidation only. The ozone process can also be improved 
through the decomposition of ozone with direct radiation (λ = 254 nm) which 
produces H2O2 as a transitional compound which then decomposes to •OH radicals. 
A study conducted on wastewater from a sewage treatment plant that uses a 
combination of O3/UV advanced oxidation process showed COD and BOD reductions 
of 43% and 32% respectively. Derco et al, 2021 showed efficiencies of using ozone 
80% to 90% for benzene after 40 min in a waste water containing petrol, and a 81% 
removal of xylene after 20 minutes. When combined with UV, removal efficiencies 
for xylenes increased to 96%, with toluene showing a similar removal efficiency.  

The techniques described above rely on the formation of hydroxyl radicals, strong 
oxidants that result in the total mineralisation or partial degradation of organic 
compounds. Table 5 provides additional information regarding general advantages 
and disadvantages of each technique together with a brief description of their 
commercial availability and treatment capacity. Advantages of these techniques 
include their efficiency to degrade/remove organic compounds and the fact that 
they are overall simple to operate with few mobile parts. In the case for SCWO, the 
potential to generate energy is a particular advantage. Disadvantages include the 
fact that are mostly cost efficient for low flow effluents given the cost of chemicals 
increase significantly with increase capacities. In the case of SCWO, salt deposition 



 report no. 6/25 
 
 

   
  
 
 
 

  18 

and corrosion are one of the main issues that caused several plants to stop operation 
in the past. New designs are been developed to minimise these issues. Ultrasonic 
reactors still suffer from high energy dissipation rates that reduces overall 
efficiency. 

Table 5: Advantages and Disadvantages of Advanced Oxidation Techniques 

Technique Advantages Disadvantages Maturity/ 
Applicability 

    
SCWO High destruction 

efficiency (>99.9%) 
High corrosion levels Commercial 

operating plants 
available for range of 
contaminants. Mostly 
low-capacity plants 
although Chematur 
in Sweden claims a 
capacity of 3000 l/h. 
Harlingen WWTP in 
US treats municipal 
sludge (50 l/min).  
Plant design and 
construction offered 
by SCFI (trade name 
AcquaCritox). Not 
known use on 
refinery effluents. 

Complete 
solubilisation of 
organics 

Precipitation of salts 
and fouling  

Oxidation of metals High energy 
requirements  

Potential for energy 
production 

High capital and 
maintenance costs  

Small Footprint Heat loss 
Do not fall under 
incineration 
regulations  

Several plants 
reportedly closed due 
to design issues 

No odour issues 
associated with the 
technique 

Low flow (max 
reported 306 t/d) 

Can generate 
electricity when 
COD>100 g/l and 
volume >3 m3/hr 

 

    
Wet Air Oxidation  Waste water with 

relatively high 
refractory COD 
concentrations can be 
treated 

Dioxins can be 
generated 

Mainly used for the 
treatment of spent 
caustics therefore 
small capacity 
(3 m3/hr). 
Commercial plants 
operating in India, 
US, Spain. 

Inorganic 
contaminants can 
either be eliminated 
or transferred to less 
hazardous substances 
 

Due to acidic pH 
stainless steels is 
required which makes 
it inconvenient for 
effluents containing 
chlorides.  

Can be combined with 
other treatments 

 

    
Ultrasonic 
Reactors  

High efficiency 
destruction for 
several substances: 
phosphates, 
sulphates, phenols, 
heavy metals.  

High investment cost Used commercially 
for the treatment of 
sewage sludge. 
Installed at Rimex UK 
for the treatment of 
heavy metals. 
Capacity of 40 m3/h 
reported. Can be 
higher by adding 
more reactors. Not 

Filter cake produced 
is non-hazardous.  Can 
be reused in cement 

Precipitate slow to 
settle requiring 
additional 
tank/clarifier 



 report no. 6/25 
 
 

   
  
 
 
 

  19 

Technique Advantages Disadvantages Maturity/ 
Applicability 

industry or as waste 
stabilizer  

known use on 
refinery effluents 

Higher efficiency in 
combination with 
other AOPs 

High dissipation rate 
reduces efficiency.  

    
Photocatalytic 
Oxidation 

No chemicals 
consumed 

Applicable to small 
scale specialist 
treatment 

No known 
commercial 
application at 
industrial scale. General organic 

pollutant destruction 
Need to remove 
catalyst after 
treatment when using 
a suspended catalyst 
type  

Continue or batch 
mode. Can potentially 
be scaled up from l/d 
to m3/d. 

Can coagulate and 
loose activity (for 
slurry type) 

Simple, few moving 
parts  

High capital cost and 
operational costs 

    
Fenton/Photo-
Fenton/H2O2-
UV/Ozonation 

Can reduce waste 
water with high 
refractory COD 
concentrations of g/l 
to less than 1 ug/l. 

High energy 
consumption: ozone 
generation, UV 
generation,  

Typically applied to 
low volume 
effluents. An 
ozonation plant is 
part of a reuse water 
stream with capacity 
of 2500 m3/h at a 
refinery in China. 

Can cope with large 
fluctuations in 
incoming 
concentrations  

High feed quality 
demands 
 

Small residence time 
and thus small tank 
volume 

Generally high cost 
per unit removal 
 

Process can be 
combined with any 
others to achieve 
optimum results (GAC 
adsorption, stripping, 
activated sludge) 

Due to acidic pH 
stainless steels is 
required which makes 
it inconvenient for 
effluents containing 
chlorides. 

    
Wet Oxidation 
with H2O2 

Can treat refractory 
organics from 2g/l to 
100 g/l 

pH and flocculation 
required 

Applied to various 
chemical 
petrochemical 
processes H2O2 is safe to use Sludge generation 

Short residence time 
requiring small 
vessels.  

Due to acidic pH 
stainless steels is 
required which makes 
it inconvenient for 
effluents containing 
chlorides. 

Easy to integrate   
Solid waste is inert 
salts 

 



 report no. 6/25 
 
 

   
  
 
 
 

  20 

Table 6 provides a summary of removal efficiencies as reported in the literature. 

Table 6:  Advanced Oxidation Techniques Efficiencies and Point of Treatment. 

Technique Reported 
Efficiencies 

Point of Treatment  

Ultrasonic Reactors Phenol 99% 
Total phosphorous 99.9% 
Sulphate 99.7% 
COD 55% 
Heavy Metals up to 99.7% 
MTBE 98% 

End or Pipe 
Pre-treatment for sewage sludge 

   
Photocatalytic Oxidation  Phenols 99% 

MTBE 98% 
Prior to biological treatment to 
reduce toxicity and increase 
biodegradability. 
End of Pipe for polishing small 
volume effluents. 

   
SCWO Phenol likely >99.9% 

PAH likely >99.9% 
AOX likely >99.9% 

End of pipe/in combination with 
other treatment. 
Removing toxic COD/AOX prior to 
biological treatment. 

   
Wet Air Oxidation COD 77%-99% 

TOC 12%-95% 
AOX 80%,  
AOX 60% to 90% 

At source to treat spent caustics.  
Prior to biological treatment to 
reduce COC and refractory 
substances.  

   
Wet Oxidation with H2O2 Phenols 99.8% 

Toluene 98.5% 
On its own to treat refractory 
compounds or as a pretreatment 
to relieve biological treatment. 

   
Fenton/Photo-Fenton Phenol 95%-99% Prior to biological treatment to 

reduce toxicity and increase 
biodegradability. 
End of Pipe for polishing small 
volume effluents. 

   
H2O2/UV Phenol 99% Prior to biological treatment to 

reduce toxicity and increase 
biodegradability. 
End of Pipe for polishing small 
volume effluents. 

   
Ozonation Benzene 80%-90% 

Toluene 95% 
Xylene 95%-96% 
 

Primarily end of pipe. In real 
case example is used as part of a 
reuse water configuration 
involving membranes and 
biological treatment. 

 



 report no. 6/25 
 
 

   
  
 
 
 

  21 

3.2.2. Electrical/ Electrochemical Techniques 

The electrolytic treatment of wastewater presents an innovative technology in 
which a sacrificial metal anode and cathode produce electrically active coagulants 
and tiny bubbles of hydrogen and oxygen in water. It includes a variety of techniques 
based on electrochemical technology, such as electrocoagulation, electroflotation, 
electrodialysis and combined electro oxidation. Although electrodialysis uses a 
combination of electrolysis and membrane technology it has been included in this 
section giving the importance of electrolysis in the technique. Electrolysis literally 
means “to break substances apart” by using electricity. The process occurs in an 
electrolyte, a watery or a salt solution that makes possible the transfer of ions 
between two electrodes. When an electrical current is applied, the positive ions 
move to the cathode while the negative ions move to the anode. At the electrodes, 
the cations are reduced and the anions are oxidized. 

Electrocoagulation (EC) is a technology that involves the release of a coagulant by 
the electrolytic dissolution of metal ions from metal electrodes following 
application of an electric current, resulting in simultaneous formation of hydroxyl 
ions and hydrogen gas production. The coagulants aggregate and precipitate 
suspended solids with a simultaneous adsorption of dissolved pollutants (Cerqueira 
et al. 2012), which can be filtered as a precipitate or skimmed as a float in the case 
of electroflotation. Small bubbles of hydrogen and oxygen gas that are released 
from the electrodes collide with air bubbles causing pollutant particles to float. The 
process does not require any chemicals addition (except for pH control) and can 
tolerate a broad range of pollutants and fluctuation in influent quality. 
Electrocoagulation has been used to treat organic and suspended solids from a 
variety of industrial waste waters. The technology reduces COD, oil and grease 
(O&G) and suspended solids with high removal efficiencies for COD, BOD, TPH and 
O&G. High removal efficiencies have been reported also for specific organic 
substances such as phenols, phosphate, free cyanide, BTEX and metals.  

Electrocoagulation can be used on its own or in combination with other techniques. 
Laboratory tests on refinery effluents tend to place the technique after the API and 
before biological treatment. Examples of small scale commercial applications 
include the treatment of produced water from oilfields, the treatment of liquid 
waste from the decommissioning of a petrochemical facility and the treatment of 
runoff from a fracking operation. One manufacturer in the US claimed they have 
scaled up the technique to 15,000 m3/d. Electrocoagulation produces less sludge 
than conventional chemical coagulation. Some reports claimed it is cheaper too but 
the replacing of electrodes is a main operating cost. 

Electrodialysis is a type of electro-membrane technology that separate ions by 
selective transport of a fluid through ion-exchange membranes under the influence 
of an electric field. In particular, electrodialysis produces two streams of different 
concentrations flowing in alternate compartments separated by cation and anion 
[...]
Other drawbacks include the creation of a strong acid environment, and large production of 
ferric sludge, which limits further application of the technique in the large-scale industrial 
applications.  

Most effective catalysts are metals, which are toxic for the later biological step. Therefore, they 
need to be removed. Failure on this step, would cause a reduction of activity in the biological 
treatment and increase the final COD.  

References 

Elmobarak et al 2021, Garrido-Cardenas 2020, Rubio-Clemente 2015, Adetunji 2021.   



 report no. 6/25 
  

 
   
 
 
 
 

   76 

Hydrogen Peroxide (H2O2)/UV 

Description 

Hydrogen peroxide (H2O2) is a powerful oxidant with a standard reduction potential of 1.77 V 
that is used to reduce concentrations of organic compounds in waste waters. However, H2O2 is 
less effective in treating more persistent substances presenting a low reaction rate. The 
application of H2O2 to degrade organic compounds is more efficient when it is performed in 
combination with other components or sources of energy that are competent at producing 
hydroxyl radicals (•OH), which can increase their oxidation potential. Through UV radiation in 
wavelengths >300 nm, hydrogen peroxide (H2O2) can decompose and create these •OH. 
Degradation of organic compounds occurs when •OH and hydroperoxyl (HO2●) radicals are 
created. However, the hydroperoxyl radicals have a smaller reduction potential with a value of 
1.7 V compared to the hydroxyl radicals with a value of 2.8 V; as a result, their production is 
less desired.  

Photolysis of H2O2 is generally achieved using mercury vapor lights. However, it should be noted 
that almost 50% of the energy expended is wasted in heat or in emissions of wavelengths >185 
nm.  A cheaper and widely used alternative is the germicide lamp; though, the efficiency is 
smaller as it radiates in a range from 210 to 240 nm. 

Target Substance and Technique Efficiencies 

The technique is used to degrade organic compounds in waste waters. Several studies have 
evaluated the application of H2O2 with and without UV radiation. Its application to refinery waste 
water after pre-treatment using different separation processes such as coagulation and 
flotation, looked at total petroleum hydrocarbons (TPH), 1,2-dichloroethane (DCE), 
dichloromethane (DCM), and MTBE. In this occasion, the study showed UV emission did not 
substantially impact the compounds degradation, except for DCM, which showed higher stability 
compared to others. Overall, an 83% removal rate was observed in the presence of UV. Other 
studies using H2O2 in combination with UV showed a reduction of phenol of 99% with an influent 
of 100 mg/l, a reduction of COD of 36% and 40% with influents of 350 mg/l and 9000 mg/l 
respectively, and a reduction of 98% for MTBE on an influent of 25 mg/l. When a catalyst TiO2 
was used in combination with UV, COD saw a reduction of 93% on an influent of 970 mg/l.  

Applicability 

See Fenton/Photo-Fenton Technique. 

Technology Maturity 

Currently, many water reuse facilities rely on systems which treat municipal waste water 
effluent by a sequence of membranes (micro- or ultrafiltration and reverse osmosis (RO)) 
followed by an advanced oxidation process (most commonly UV/H2O2) A few water treatment 
companies were found to offer advance oxidation processes such as hydrogen peroxide/UV on a 
batch or continuous treatment mode. However, when applied to industrial waste water there is 
typically the need for a pilot before full implementation. No information of its full-scale use in 
refineries was found.    

Environmental Benefits  

H2O2/UV typically has a small footprint and can be easily integrated with other treatment 
processes.  



 report no. 6/25 
  

 
   
 
 
 
 

   77 

Cross Media Effects  

A few advantages in using this technique have been identified. The H2O2 reagent is completely 
soluble in water, there is no restriction of mass transfer, it is an active supply of •OH, and there 
is no necessity for a removal method after the treatment. The operating pH should be small (pH 
< 4) to void the impact of separating radical types, mainly ionic types such as bicarbonate and 
carbonate ions, which results in improving the degradation rate. 

References  

VITO 2008, CWW BREF 2016, Elmobarak et al 2021, Garrido-Cardenas 2020, Rubio-Clemente 
2015, Adetunji 2021 

Ozonation  

Description 

The use of ozone (O3) has been extensively applied to eliminate undesirable organic pollutants 
in both purification of drinking water and wastewater treatment. Ozone (O3) is a selective 
oxidant that reacts with electron-rich organic compounds. Hydroxyl radicals (•OH) produced 
from the consumption of O3 is a nonselective oxidant, which quickly reacts with several organic 
composites at closely controlled rates of diffusion. The creation of radicals, for example the 
superoxide radical (O2-●) and hydroxyl radical (•OH), happens when ozone is combined with 
water, via a complicated series of reactions. The ozone oxidation rate in water is improved at a 
greater pH. The reaction integration of •OH and molecular ozone produces the oxidation of the 
organic compound. The ozone oxidation potential can be improved by adding hydrogen peroxide 
(H2O2). In fact, ozonation using H2O2/O3 systems was found to be the best AOP method for the 
disinfection of water. Similarly, the combination of ozone/catalyst was found to be more 
efficient for COD and TOC reduction, than ozone oxidation only. 

The ozone process can also be improved through the decomposition of ozone with direct 
radiation (λ = 254 nm) which produces H2O2 as a transitional compound which then decomposes 
to •OH radicals. A study on the use of O3/UV on a wastewater sewage treatment plant showed 
that the major parameters affecting the efficiency of the UV/O3 process were the efficient 
distribution of O3, the monitoring of the comparative pressure in the reactor, the ratio of ozone 
added, and UV radiation intensity. 

Target Substance and Technique Efficiencies 

Ozonation is primarily used for disinfection in Municipal waste water plants and increasingly for 
the degradation of organic compounds (primarily COD reduction). A study conducted on 
wastewater from a sewage treatment plant that uses a combination of O3/UV advanced 
oxidation process showed COD and BOD reductions of 43% and 32% respectively. The required 
dosage of ozone should be determined experimentally. A typical ozone dosage is 2 kg ozone/kg 
COD.  

Applicability 

Ozone systems, as per other AOPs, can be used in a multi-injection point scheme for 
pretreatment, intermediate oxidation and polishing to improve efficiency, lower ozone doses, 
and reduce total ozone consumption and energy use. Ozone pretreatment increases the 
biodegradability of more recalcitrant substances for subsequent biological treatment.  



 report no. 6/25 
  

 
   
 
 
 
 

   78 

Technology Maturity 

The usage of AOPs with ozone has more industrial uses in water treatment in comparison to all 
other AOPs. Ozonation has been applied in water treatment for several decades, first for 
disinfection, later for oxidation of inorganic and organic pollutants. In recent years, ozone has 
been increasingly applied for enhanced municipal wastewater treatment for ecosystem 
protection and for potable water reuse.  

An example of ozonation in a refinery context is the PetroChina Sichan facility. With a volume 
of 2,500 m3/h, the system needed to treat two streams of effluents, one coming from the 
refinery’s oil-based stream and the second one from the ethylene’s salt-based stream. In 
addition, the system needed to comply with the following requirements:  

• Reuse up to 70 percent of the wastewater effluent for cooling tower feedwater;  

• Meet a maximum discharge flow rate of less than 430 m3/h; 

• Comply with a chemical oxygen demand (COD) discharge standards of 60 mg/L. 

The treatment sequence begins with a wastewater pretreatment process, including primary and 
secondary oil removal, nitrification and denitrification biological treatment, secondary 
clarification and lamellar clarification for polishing. Next, the effluents are combined and enter 
the reuse treatment line, which begins with a gravity sand filter followed by two water 
treatment processes: ozone oxidation and biological aerated flooded filters (BAFF), known as 
the SUEZ’s Oxyblue process. 

The reuse process is followed with ultrafiltration (UF) and reverse osmosis (RO). The RO reject 
is then fed to the brine treatment line where it undergoes hard COD removal using the Oxyblue 
process again and granular activated carbon (GAC) filtration. 

Environmental Benefits  

Ozonation has typically a small footprint and can be easily integrated with other treatment 
processes.  

Cross Media Effects  

Because ozone is an unstable compound, it cannot be stored or transported and has to be 
generated on site. After treatment, surplus ozone has to be eliminated, e.g. using a catalyst 
system based on manganese oxide. Safety requirements to handle ozone are strict. 

Reference  

CWW BREF 2016, Veolia Ozonation Information, Elmobarak 2021. 

Electrical/Electrochemical Techniques  

Electrocoagulation 

Description 

Electrocoagulation (EC) is a technology that involves the release of a coagulant by the 
electrolytic dissolution of metal ions from metal electrode following application of an electric 
current, resulting in simultaneous formation of hydroxyl ions and hydrogen gas production 



 report no. 6/25 
  

 
   
 
 
 
 

   79 

(Cerqueira et al. 2014). The coagulants aggregate and precipitate suspended solids with a 
simultaneous adsorption of dissolved pollutants (Chaturvedi 2013). Electroflotation can be 
implemented after electrocoagulation where hydrogen gas bubbles ensure flotation. This 
approach is suited to small-scale systems, and when electricity is inexpensive. Small bibles of 
hydrogen and oxygen gas that are released from the electrodes collide with air bubbles causing 
pollutant particles to float. The process does not require any chemicals addition (except for pH 
control) and can tolerate a broad range of pollutants and fluctuation in influent quality. The 
process can be fully automated. It differs from other coagulation techniques in that it requires 
low operation costs, small land space requirement along with generation of uniform and finely 
dispersed gas bubbles (Ibrahim et al. 2001). The pollutant removal efficiency is dependent on 
solution pH, current density, temperature, etc. (Ibrahim et al. 2001). 

Target Substance and Technique Efficiencies 

Electrocoagulation has been used to reduce organic and suspended solids from a variety of 
industrial waste waters. The technology reduces COD, O&G and suspended solids. Reported 
efficiencies for oily and industrial waste waters including refinery and oily bilge waters where 
95% to >99% for oil/TPH, 81 to >97% for oil and grease, 93% for BOD, 87% to 99% for COD and 90% 
to 99% for suspended solids. One study reported a phenol removal rate of 97%. 

Efficiencies reported by one manufacturer included phosphate (99.3%), toluene (99.9%), xylenes 
(99.96%), Ethylbenzene (99.86%) and free CN (99.99%).  The process can remove heavy metals 
as they adsorbed in the precipitated material. Removal efficiencies for metals reported by the 
same manufacturer include: As (97%), Cd (96.8%), Cr (99.9%), Co (82.7%), Cu (99.75%), Pb 
(99.96%), Mn (98.27%), Hg (98.45%), Ni (99.96%), Se (44%), V (99.24%).  

Although electrocoagulation is a simple technique, potential reactions could be complex and 
difficult to predict. In general, the more complex the waste water matrix (the higher the amount 
and types of pollutants present), the more complex the reactions, the harder to predict the 
results. Laboratory tests are needed to verify the applicability of the technique. 

Applicability 

The technique can be used as a standalone treatment process or in combination with other 
treatment processes. The literature shows several laboratory tests with an electrocoagulation 
configuration after the API and before the biological treatment. The technology can be scaled 
up to treat large volumes of wastewater.  

Technology Maturity  

Most papers describe laboratory or small bench scale tests using effluents from a diverse range 
of industries. One company NuEnergy Technologies Corp in the US can scale up 
electrocoagulation plants of up to 2500 gpm or 15, 840 m3/day.   

Another manufacturer offers a mobile multi-stage Electrocoagulation unit that has been 
deployed to treat Oil & Gas wastewaters including produced water from onshore drilling 
platforms; surface run-off from fracking activities for discharge to a local watercourse; 
treatment of waste waters from the decommissioning of oil refinery for safe discharge to site 
outfall. Volumes associated with these plants have been relatively low.  

Environmental Benefits  

Electrocoagulation produces significantly less sludge and therefore much lower sludge handling 
costs.   Unlike chemically produced sludges, EC produces a broadly a neutral pH, easy to dewater 
and non-leaching, sludge. 



 report no. 6/25 
  

 
   
 
 
 
 

   80 

Cross Media Effects  

Some authors claimed high capital costs while maintaining energy efficiency. The process can 
experience operating issues due to plugging of the electrodes requiring replacement. 
Manufacturers claim that compared with chemical coagulation, the operational cost is up to 88% 
less.  

References  

Adetunji 2021, Mousazadeh 2021, Ibrahim 2022, Nuenergytech, Kolina, Dynameau, Ventilacqua, 
VITO 2008. 

Electrodialysis 

Description 

Electrodialysis is a type of electro-membrane technology that separate ions by selective 
transport of a fluid through ion-exchange membranes under the influence of an electric field. In 
particular, electrodialysis produces two streams of different concentrations flowing in alternate 
compartments separated by cation and anion exchange membranes. In this way, when an 
electrical current is applied to the cell, positively charged cations the waste water migrates 
towards the cathode through the cation exchange membranes, and are rejected by the Anion 
exchange membranes, and vice versa. This results in the generation of diluted and concentrated 
solutions between the membranes.  

Electrodialysis processes are different from distillation techniques and other membrane-based 
processes (such as reverse osmosis) in that dissolved species are moved away from the feed 
stream, whereas other processes move away the water from the remaining substances. Because 
the quantity of dissolved species in the feed stream is far less than that of the fluid, 
electrodialysis offers the practical advantage of much higher feed recovery in many applications. 
The process can be operated in a continuous batch mode. It can achieve treatment capacities 
of up to 20000 m3/day.  

Target Substance and Technique Efficiencies 

Electrodialysis (ED) is mainly applicable for the removal of inorganic minerals, dissolved solids 
(TDS), and heavy metals.  ED can meet regulatory standards for some dissolved organics. 
Different efficiencies have been reported for different metals of between 75% and 99%. Higher 
efficiencies can be achieved for single metal effluents (Ni with 90%-95%, Cu with >97%, Cr with 
79% to 99% and Cd with a maximum of 86%). A Concawe member tested electrodialysis at one of 
their refineries to remove metals (copper, nickel, zinc, iron and manganese). The test appeared 
to show electrodialysis to be less efficient than the usual physico-chemical treatment used. 

Applicability 

On an industrial scale, electrodialysis is mainly applied to desalinate brackish water for drinking 
water production. In this application, electrodialysis tends to be more cost-effective than 
reverse osmosis for total dissolved solids feed concentrations of less than 3,000 ppm, or when 
[...]
ABMet is a waste water treatment that removes nitrate and nitrite to non-detect levels through 
a biological denitrification process within a biofilter, resulting in the formation and off-gassing 
of nitrogen gas. The ABMet process also removes selenium by biologically reducing selenate and 
selenite to particulate elemental selenium which is then removed as waste solids collected near 
the top of the biofilter from where it flows by gravity to a waste storage tank, pond, or solids 
handling system. The biofilter contain a seed culture product that consists of specialized 
bacteria strains selected for treatment of selenium laden waters that are seeded only once.  

Waste is typically decanted and supernatant recycled to the head of the system for processing. 
The effluent tank stores effluent for periodic backwashing of the biofilter for degassing and for 
the removal of solids, including elemental selenium. 

The advantage of the ABMet treatment process is that provides selenium removal in a single step 
while other biological systems require numerous unit operations to transform selenium from one 
form to another (selenate to elemental Se) and then rely on other unit operations to remove the 
elemental selenium along with TSS and organics. With ABMet, selenium is transformed, captured 
and removed all within the biofilter while keeping TSS and organics below most discharge limits. 

Target Substance and Technique Efficiencies 

The process can treat effluent total selenium concentration down to below 5 ppb-total selenium 
and BOD and TSS concentrations down to 30 and 35 ppm respectively (Vendors data). 

A pilot study (19–38 L/min) performed by using ABMet® to reduce selenium levels from fuel 
manufacturing wastewater demonstrated selenium reduction from 368 μg/L to 2.3–4.7 μg/L after 
3 weeks (Ali et al 2021).  

Applicability 

ABMet removes nitrate and nitrite to non-detect levels through a biological denitrification 
process which is also capable of removing selenium.  ABMet’s can be deployed in a modular form 
scalable to treat any flow rate. Full scale systems have been designed to treat flows from 25 to 
1400 gpm (6 to 318 m3/h). 

Technical Maturity 

The ABMet system has been demonstrated in applications treating Flue-Gas Desulfurization (FGD) 
wastewaters, coal power plant ash landfill leachate, coal mine waters, phosphate mine waters, 
metal refinery wastewater, and agricultural runoff waters. Not known application in the 



 report no. 6/25 
  

 
   
 
 
 
 

   104 

chemical and petrochemical industries were found. Commercially available with several 
providers.  

Environmental Benefits 

The removal of selenium from waste waters resulting in an inert sludge. Low energy consumption 
and no use of chemicals.  

Cross Media Effects  

No post-treatment required apart to oxygenation of the effluent. ABMet operates in an 
automatic mode requiring low labour input. The system uses a single nutrient that provides the 
source of carbon, nitrogen, phosphorus and micro-nutrients, therefore requiring one single 
injection point, no other consumables are used, and this results in low operating costs.  

The system requires no to minimum downtime and has low energy requirements with typical 
power consumption of less than 0.2 kW per m3 treated. Overall operating costs are typically 
<€0.5/m3.  

References  

Veolia brochure https://www.wateronline.com/doc/selenium-removal-technologies-a-review-
0001, Ali I. et al, 2021. 

 

 



 report no. 6/25 
  

 
   
 

   105 

ANNEX B:  TECHNOLOGY READINESS LEVELS  

Technology Targeted Substances Maturity Description Technology Readiness Level 
(TRL) 

Ultrasonic Reactors Sulphates, COD, phosphates, 
heavy metals, phenols, MTBE 

Information mainly obtained from 
laboratory/small pilot in simulated 
environment.  According to CWW BREF 2016, the 
technology has been implemented in Rimex 
Metals Ltd, UK. The ultrasonic reactor is part of 
several treatment steps (pH adjustments and 
precipitation of heavy metals and phosphate), 
after which the ultrasonic reactor is used to 
removed biological phosphate. The process 
continues with flocculation, clarification and 
filtration. One company found to offer small 
modular ultrasonic reactors but is unclear what 
their proposed application is. Not known 
application in the fuel manufacturing sector.   

TRL7 based on a successful 
demonstration of continuous 
operation  

Photocatalytic Oxidation with TiO2 General organic substances, 
BOD/COD removal, 
biodegradability 
improvement, specific 
pollutants (pharmaceutical, 
pesticides), toxicity reduction, 
phenol index.  

This technique is probably only applicable to 
small-scale specialist treatment such as dye-
stuff and pharmaceutical industry. The 
technique is likely less suitable for the fuel 
manufacturing sector. No known commercial 
application at industrial scale. 

TRL 4 or TRL 5 based on 
laboratory scale tests in a 
simulated environment. 

Combined electrochemical 
oxidation 

Biodegradability 
improvement, TOC, COD 
reduction, pesticides and 
herbicides, VOCs, PFAS, PAH, 
BTEX  

Its use has been reported in municipal treatment 
plants in Europe (Sweden and Austria) mainly for 
disinfection, odour control, and inactivation of 
viruses and bacteria. Unknown capacity. 
Unknown efficiency and applicability for the 
target substances (no efficiencies found). Not 
known application in a fuel manufacturing 
context. Not known commercial availability. 

TRL 4 based on laboratory 
tests.   



 report no. 6/25 
  

 
   
 

   106 

Technology Targeted Substances Maturity Description Technology Readiness Level 
(TRL) 

Supercritical water oxidation 
(SCWO)  

Organic compounds, BTEX, 
Phenol index, recalcitrant 
substances such as PAH, PCBs, 
dioxins, etc 

Commercial operating plants available for range 
of contaminants. It is considered primarily a 
polishing technique to treat recalcitrant organic 
compounds. Mostly low capacity plants with the 
largest known in the UK at around 3 m3 per hour 
used to treat spent chemical catalyst to recover 
metals and 300 tons per day in a case treating 
sludges. No known use on fuel manufacturing  
effluents. Overall capacities seem to be small 
compared with fuel manufacturing sites average 
effluents.  

TRL9 (commercial plants 
available for different 
operating conditions) 

Wet Air Oxidation COD, TOC, AOX Mainly used for the treatment of spent caustics 
therefore small capacity (3 m3/hr). Plants 
operating in India, US, Spain. 

TRL 8 (difficult to assess given 
its main used for treating spent 
catalyst) Although commercial 
plants exist, they do not cover 
range of operating conditions 
for treating wastewater in 
refineries.  

Membrane distillation Ions, acids, colloids, VOCs, 
BTEX, metals   

Many laboratory and several small-scale pilots 
have been carried out. Focused on sea water 
desalination and metals treatment. Offers 
potential for water purification in the 
pharmaceutical, chemical and textile industries. 
Various MD vendors are at different stages of 
technology development.  

TRL 4 or TRL 5 

Naturally improved microorganisms Refractory TOC/COD Laboratory to pilot scale tests at a few refineries 
in Europe 

TRL 6 



 report no. 6/25 
  

 
   
 

   107 

Technology Targeted Substances Maturity Description Technology Readiness Level 
(TRL) 

Falling film contactor Hydrocarbons The technology is stated to have been 
commercially developed and was subsequently 
implemented in Petrotel Lukoil Refinery in 
Romania, although this seems to be associated 
to the removal of mecaptans from hydrocarbons. 
No further information was available on other 
examples of implementation or development by 
the environmental technology providers. 

TRL 5 Based on the need of  
successful demonstration in 
fuel manufacturing  waste 
water treatment 

Photo-Fenton method  COD, TOC, Phenol index,  Oxidation with hydrogen peroxide is used in 
various industrial sectors such as in the 
production of pesticides, in the pharmaceutical 
and chemical industries, the petrochemical 
industry, in waste management and others.   

A few water treatment companies were found 
to offer advance oxidation processes such as 
hydrogen peroxide/UV on a batch or continuous 
treatment mode.  However, when applied to 
industrial waste water there is typically the 
need for a pilot before full implementation. No 
installed, operating full scale plant was found 
in the literature search and no information of 
its full-scale use in refineries was found. One 
demonstration plant was found in Spain but did 
not focus on any of the targeted substances.  

TRL 5  

Ozonation COD, BTEX Widely available commercially as a polishing 
step in municipal and industrial treatment 
plants including example in fuel manufacturing 
site with large capacity volumes (2500 m3/h) as 
part of site’s WWTP.  

TRL 9 



 report no. 6/25 
  

 
   
 

   108 

Technology Targeted Substances Maturity Description Technology Readiness Level 
(TRL) 

Macro Porous Polymer Extraction  Dissolved/dispersed 
hydrocarbons, BTEX, PAH,  

A mature technique (first commercial MPPE unit 
in operation was in 1994). The technology is 
commercially available for the treatment of 
produced water from oil and gas production 
facilities. The technology has been listed by 
OSPAR as Best Available Technology (BAT) for 
the treatment of produced water.  

TRL 9 

Membrane Bioreactor Metals, BTX, PAH, TOC, COD, 
TP, BOD, TN 

Several commercial plants in operation in 
Europe in the chemical and pharmaceutical 
industries with high treatment capacities in the 
thousands of m3 per day.  

TRL 9 

Electrocoagulation/electroflotation  General COD, Suspended 
Solids, toxic and non-
biodegradable substances, 
heavy metals, phosphates, 
Cyanides    

Several manufacturers offer electrocoagulation 
plants for several sectors. Examples of small 
scale plants found to treat Oil & 
Gas wastewaters including produced water from 
onshore drilling platforms; surface run-off from 
fracking activities for discharge to a local 
watercourse; treatment of waste waters from 
the decommissioning of oil refinery/chemical 
plant. Treatment capacities of 15,000 m3/d and 
24,000 m3/d have been claimed by companies 
in Europe and US although no operational 
examples were found.  

TRL 9 

Electrodialysis Inorganics, TDS, heavy metals, 
Oil & Grease.  

Several companies manufacture electrodialysis 
plants in several countries. Electrodialysis 
represents some 4% of the desalination market 
after reverse osmosis and thermal distillation.  

TRL 9 



 report no. 6/25 
  

 
   
 

   109 

Technology Targeted Substances Maturity Description Technology Readiness Level 
(TRL) 

Granulated Activated Carbon (GAC) BTEX, Phenols, AOX, heavy 
metals 

Extensively used in the textile industry, dry 
cleaning, the chemical industry, soil 
remediation, and the pharmaceutical industry. 
GAC is used as part of WWTP in a refinery in 
China. Widely commercially available  

TRL 9 

Adsorption (hydrogels, nano 
adsorbents)  

Heavy metals, Phenol, 
Cyanides  

Non-conventional adsorbents such as industrial, 
or agricultural by-products such as rice husk and 
sawdust are a continued subject of research. 

TRL 4 

Chemical Precipitation  Heavy metals, phosphates, 
sulphates 

Chemical precipitation is a well-established 
technique in the chemical and metals industries 
with ready availability of equipment and 
chemicals. Its use has also been reported in the 
petrochemical industry.  

TRL 9 

Crystallisation (also known 
commercially as METClean) 

Heavy Metals, phosphate, 
Sulphates 

Beyond its common use in the treatment of 
liquid discharges from Flue Gas Desulphurisation 
(FGD)  processes, crystallisation has been used 
for the treatment of industrial waste waters, in 
particular in the chemical industry. Examples 
exist in the chemical industry for the recovery 
of zinc and nickel in the production of rubber 
additives, and of nickel in the production of 
elastomers. A commercial application of 
crystallisation is offered by Veolia’s product 
MetClean, that utilises the adsorption process in 
a fluidised bed reactor to remove a range of 
metals from solutions.  

TRL 9 



 report no. 6/25 
  

 
   
 

   110 

Technology Targeted Substances Maturity Description Technology Readiness Level 
(TRL) 

Pertraction  Organic compounds including 
PAHs.  

Reportedly, pertraction is used the chemical, 
pharmaceutical and petrochemical industries; 
in surface treatment using organic solvents; in 
the metal industry; for tank cleaning; in 
chemical laundries; and in wood conservation. 
However, no examples were found. The process 
has been demonstrated at pilot scale at various 
installations. A full-scale installation of 15 m3/h 
has been operational at an industrial site in the 
Netherlands since 1998 for the treatment of 
aromatic compounds to replace the use of an 
onsite incinerator.  No known applications in 
refineries. 

TRL 6 (based on pilots at 
several installations and only 
one reported example at 
operational plant).   

Extraction  Phenols, Metals (Zn), chloro- 
aromatics, esthers, phosphoric 
acid.  

Extraction is a technique frequently used in the 
chemical industry, especially in the LVOC and 
OFC sectors for the recovery of phenols and 
other substances. One example found of phenol 
extraction from waste waters from a resin 
producer plant. No known applications in 
refineries. Manly used for recovery of 
solvents/substances rather than general 
reduction of pollutants in waste waters. 
Commercially available through several 
companies.  

 

TRL 9 

Distillation  Refractory, toxic pollutants, 
phenols 

Waste water distillation has limited applications 
such as recovering product from mother liquors 
in the chemical industry. When applied to waste 
waters it has been to recover the solvent after 
waste water extraction, to treat oil emulsions, 
to recover organics from scrubbing liquors. 

TRL 8 



 report no. 6/25 
  

 
   
 

   111 

Technology Targeted Substances Maturity Description Technology Readiness Level 
(TRL) 

There is no known application in refineries and 
it is unlikely to be applied to reduction of 
pollutants in waste waters. Commercially 
available through several companies 

Evaporation  None identified Evaporation is applied when concentrated waste 
water streams are wanted or recommended to 
concentrate mother liquors and liquors from 
waste gas scrubbing to recycle valuable 
substances. 

One facility (detonators manufacturer) reported 
to be using evaporation. 

TRL 6 

Ion Exchange Heavy metals, phenols, 
Phosphates 

Ion exchange is widely used in a variety of 
sectors including the food and beverage 
industry, hydrometallurgy, metals finishing, 
chemical, petrochemical, pharmaceutical 
technology, potable-water treatment, 
industrial water treatment, semiconductor, 
power, and others.  

The technology is commercially available and 
has been tried and tested in industrial 
applications. No specific examples of their use 
in refineries were found.  

TRL 9 

Nanofiltration and Reverse Osmosis Heavy metals, AOX, 
phosphorous/phosphates, 
phenols 

Nanofiltration and reverse osmosis are well 
established technologies for desalination (RO) 
and in the chemical industry. However, the use 
of membrane technology in refineries to reuse 
treated fuel manufacturing effluent or to treat 
specific pollutants is not common.  

TRL 9 



 report no. 6/25 
  

 
   
 

   112 

Technology Targeted Substances Maturity Description Technology Readiness Level 
(TRL) 

Microfiltration and Ultrafiltration  Particulate material and 
colloids to sizes up to 0.1 μm 
(MF) and 0.01 μm (UF) 

Microfiltration and ultrafiltration are well 
developed and commercially available 
techniques used in a variety of sectors such as 
the food industry (cheese, milk, juices, wine, 
beer), the metal industry, the textile industry, 
and the pharmaceutical industry. There used in 